

## GENERAL CERTIFICATE OF CONFORMITY

DATE OF ISSUE: 11/21/08  
U.S. IMPORTER NAME: The Haywire Group  
PRIVATE LABEL: N/A  
IMPORTER ADDRESS: On File  
IMPORTER CONTACT: On File  
PRODUCT IDENTIFICATION: Do Over!  
STYLE/SKU NUMBER: 600/68962300600-4  
DATE/PLACE OF MANUFACTURE: December 2006/ Fo Shan, China

### THIRD-PARTY LABORATORY

NAME: Intertek Testing Services Hong Kong  
ADDRESS: 2/F Garment Centre  
576 Castle Peak Rd  
Kowloon Hong Kong  
TELEPHONE NUMBER: (852) 2173 8888  
CONTACT INFORMATION: Karen S.C. Ng  
TESTING REPORT NUMBER: HJ00651492  
DATE/PLACE OF TESTING: Jan 8 – Jan 14, 2008/ ITS Hong Kong

**ASTM F963-07 (e1) / 16 CFR 1500 Physical and Mechanical Requirements**  
**ASTM F963-07 (e1) / 16 CFR 1500.3 (c) (6) (vi) Flammability Requirements**  
**ASTM F963-07 (e1) section 4.3.5.1 / 16 CFR 1303 Total Lead in Paints and Surface Coating Materials**  
**ASTM F963-07 (e1) section 4.3.5.2 Metal Content of Soluble Material for Surface Coating Materials**

This certificate is issued pursuant by the Importer of Record for the Consumer Product Safety Improvement Act of 2008, Section 14, where required. This certificate confirms that the tests reported below have been completed for the product by a third-party laboratory under a reasonable program of testing and that the product complies with rules, bans, standards or regulations applicable to the product as listed above. This certificate accompanies the product and is also available from the importer contact referenced above. The information set forth herein is presented in good faith and is believed to be accurate and correct as of the date hereof and is subject to change without further notice.